2V78F-2

THRHER [FHBHFZ
FF5 5 i Description # R
E-1 ffi%h48 5 B CRANKCASE ASSY
1 11212 JHCH R Drain plug 2 64392
2 11213 R ZERE  [Wahser, drain plug 2 65178
3 13180 ;ﬂﬂfﬁwﬂﬁwswsx Qil seal, crankshaft38x58x8 1 64582
4 11100 it AH 2 & Crankcase 1
5 12354 RE SR FEHR [Gasket, labyrinth gland 1 64477
6 12353 HES Gland, labyrinth 1 64464
7 26329 SRS |Washer 3 64471
8 26321/168F THIESE | Split pin 2 68230
9 26390 i # 2 mE8x |Qil seal, regulating sway bar 1 66418
14x5
10 26311 i AR AT Regulating sway bar 1 64416
1 GB/T12764 RETHhAE8x10%|Roller bearing 2 64449
12
12 13142 hE R Plug, oil passage 1
13 GB/T279 41746003 Bearing 6003 1
2.5
15 GB/T6177 1 IR EEM10 Nut M10 1
17 37810/173F  [Wlilif&i&as Oil sensor 1 30623
18 GB/T16674.1 [iZ#:M6x16 Bolt M6x16 2 63544
19 19821 thismi [ |Slide plate, crankcasel 1 64454
20 19825 s e 11 |Slide plate, crankcasell 1 64455
21 GB/T16674.1 |#E:M6x12 Bolt M6x12 4 61014
22 20150 JRAMEH A Nipple, exhaust 1 60615
23 34700 &L [Motor, starting 1 64461
24 34713 %%J[%;ﬂi@’fﬁ Dowel pin, Motor, starting 2 65177
(p X
25 34750 EshiNLIEESE [Connecting member set, 1 64480
HE starting motor
26 28652 &z i LEEMS8 [Bolt M8x110 2 64398
x110
1»4_&.
28 20152 RAE Pipe, exhaust 1 64443

Page 1 de 11




2V78F-2

THRHER [FHBHFZ
F 5 2= R Description B R
29 20130 RAEERMAS [Clamp set, exhaust pipe 1 60267
30 20154 JRAEE I Clamp, exhaust pipe 2 30624
31 15453 () Valve piece 1 64488
32 32213 JEZRR Wire board 1 64479
33 GB/T16674.1 |#&f:M6x16 Bolt M6x16 2 63544
34 GB/T16674.1 |iZ#:M6x30 Bolt M6x30 2 61032

I 1 S
2 p#hsE 44 CRANKCASE COVER ASSY

E-
1 11311 hr b 46 25 Crankcase cover 1 64421
2 12256/1P64FV |##:M8x50 Bolt M8x50 9 51056
3 13180 ;IMEH?EJ%%B%SX Qil seal, crankshaft 1 64582
4 15410 BLd s 5 2 |Oil filter Assy 1 60630
5 GB/T16674.1 [ig#:M6x25 Bolt M6x25 3 32690
6 15115 BLUhIRSM%F  |Rotor, outer, oil pump 1
7 15114 PUlEAN¥T  [Rotor, inner, oil pump 1
8 15116 LIRS Shaft, oil pump 1
9 15112 B 75 Cover, oil pump 1
10 15118 LA EAE | Set pin, oil pump 2
11 GB/T70.1 124TM6%16 Screw M6x16 2 63544
12 15126 Mahvikei:  |Inserter, driven gear 1
13 15029 BLm AR N T | Key 1

ALz
14 15100 HLIH IR AR Oil pump Assy 1 64490
15 15168 b Spring 1 64409
16 GB/T308 9(;57[44) WkSe |Ball S99.5 1 64457
17 11119 b A 2R R Gasket, crankcase 1 64476
18 11118 AL Set pin 2 61031
19 GB/T5789 2 FM6%16 Bolt M6x16 3 63544
20 15450 PLUHIEMA S |Gauze set 1 64426
21 25131 & Sliding sleeve 1 32687
22 25132/168F PEEERS Washer 1 68005
23 25164/173F by i N Snap ring 1 & 68104

Page 2 de 11




2V78F-2

FTHHER [EHFHER

FF 5 s Description % E LG RN
24 25141 PN Flying block 3

25 25121 W MzhiE%  [Driven gear, regulator 1

26 25163 KL Pin 3

27 25165/173F Eﬁ%iﬂﬁ%% Washer, driven gear 1 15 132329
28 25151 A Regulating shaft 1 32686
29 25120 }Ei@)@bfﬁ%éﬂ Driven gear, regulator assy 1 64389
30 15610 B R F Dipstick with seal 1 64439
31 11113 HFLIRZE Plug 1

32 15442 O % Ep13x [O-ring p13x2 2

2

33 15412 PLEiEaE Ol filter mount 1 32459
34 B RR A Condenser assy 1 32463
35 HERE Connecting hose 2

36 = Hose clap 4

37 FER K= Short fuel hose 1

38 K Long fuel hose 1

39 I24MBX32  |Bolt M6X32 2

40 BSR4 3 |Condenser cover 1

41 MRS Condenser 1

42 w2235 |Condenser bracket 1 32464
43 B R Gasket 2

E-3 Sk S kZE MR I CYLINDER HEAD & CYLINDER HEAD COVER ASSY |

1 12411/173F  |<REkiigke  |Bolt 1

2 12412/173F  |RELkFEEE |Washer 1

3 12421/173F *‘%Hﬁc Rubber seal 1 30878
5 12310 ATk 1 Cylinder head cover Assyl 1 65171
6 12312/173F ki B |Gasket, cylinder head cover 1 66050
7 12256/173F  |Grkigie Bolt 4 66046
8 12219/173F  |fFRI1RE RE |Circip 1 68776
9 12215/173F  [fHFRI19E Exhaust valve guide 1 61747
10 12214/173F  |[#AT12E Intake valve guide 1 61748
11 19711 SR Deflector 1 64453
12 19721 TEAET Lead wind coverl 1 64435
13 12220 SELRE T [Gasket, cylinder head 1 64475
14 12218 ;&f;&lgk%{j’fﬁm Set pin 2 64884
15 12210 RS T Cylinder head Assyl 1 60644
16 34200/173F  |k4tZEF6TC Spark plug F6TC 1 63510

Page 3 de 11




2V78F-2

THHFN [TEHRHFAR
F 5 5 x Description HE LG RN
PPt kA%
17 12253 HEA DXL EFE | Stud 2 64390
18 14730/173F EERliR Seal 1 66203
19 GB/T16674.1 [i##&M6x12 Bolt M6x12 6 61014
20 41113 RESE Y Lifting bracket 1 64494
21 GB/T16674.1 [iZ{2M8x16 Bolt M8%16 1 63842
22 37850 LAmESEE Diode 1 64482
23 GB/T6177 .1 12 EEM6 Nut M6 2 63905

E-4 5§k SELE SR I CYLINDER HEAD & CYLINDER HEAD COVER ASSYI

1 12411/173F  |<RbEkiigke  |Bolt 1

2 12412/173F  |RELkFEEE |\Washer 1

3 12421/173F *‘%Hﬁc Rubber seal 1 30878
4 12410/173F 2%1%%@?3@25. Bolt 1 66052
5 12336 ATk 11 Cylinder head cover Assyll 1 65172
6 12312/173F ki B |Gasket, cylinder head cover 1 66050
7 12256/173F  |Grkigie Bolt 4 66046
8 12219/173F  |[H<U13%E < |Circip 1 68776
9 12215/173F  [fHFRI19E Exhaust valve guide 1 61747
10 12214/173F  |[#A19E Intake valve guide 1 61748
11 19711 SR Deflector 1 64453
12 19723 TERAEI Lead wind coverll 1 64436
13 12220 SELRE T [Gasket, cylinder head 1 64475
14 12218 ;&f;&lgk%{j’fﬁm Set pin 2 64884
15 12230 AEERAEA T [Cylinder head Assyll 1 60643
16 34200/173F  |k4tZEF6TC Spark plug F6TC 1 63510
17 12253 HA O XCkIg: [Stud 2 64390
18 14730/173F  |#uh= Seal 1 66203
19 GB/T16674.1 [i&##:M6x12 Bolt M6x12 5 61014
20 15651 GIRIIE:S Qil plug 1 64487
21 15652 Pl ZE% B [Seal 1

22 41113 RESZ Y Lifting bracket 1 64494
23 GB/T16674.1 [i%:M8x16 Bolt M8x16 1 63842

Page 4 de 11




2V78F-2

Page 5 de 11

THRHER [FHBHFZ

F 5 2= R Description L8 R
E-5 fhi#l 75 ZZEM 2 5 CRANKSHAFT, PISTON, CONNECTING

1 13311 bie- 37N | Piston ring 1 2 2
2 13312 %23 11 Piston ring 11 2 2
3 13322 (EZS Side rail 4 4
4 13321 & Expander 2 2
5 13320 bRy Scraper ring set 2 2
6 13222/173F W& 28544 Piston pin circlip 4 4
7 13211 W Piston 2 2
8 13221 TE IR Piston pin 2 2
9 13131 AT Connecting rod 2 2
10 13132 HEAT 5 Connecting rod cover 2 2
11 13133/173F  [EFFigHE Bolt 4 4
12 13118/173F  |*FF# Wood ruff key 1 1
13 13111 i b Crankshaft 1 1
14 14211 IER EF%% | Timing driving gear 1 1
15 13300 WIS Piston ring set 2 2
16 13130 EFHE Connecting rod assy 2 2
17 13110 Hh i 2H Crankshaft assy 1 1
18 13119 thfhig#ER sy |Adjusting washer 1 1




2V78F-2

FTHRHFER [FHHFER
Fr 5 i Description # MG RN
/\ 17
{ er12 N g

%ZJ 4\ %15@713

13@

E-6 MEHEALAH S S 1B 4 A& COMBINATION OF CAM SHAFT & VALVE ROCKER

1 14416/173F EI‘? [ BRIEER |Lock nut 4

2 14413/173F  |FEfl R Sleeve 4

3 14411/173F  |RI#EE Valve rocker 4 69281
4 14415/173F il‘? [ERIET4R | Adjusting bolt for valve gap 4

T
5 14261/173F  |HEAFS4E Pusher guide 2 67324
6 14250 HEFFAH S Pusher 4 66049
7 GB/T16674.1 |[#&:M6x20 Bolt M6x20 2 61028
8 14450 TREERERAS [Rocker arm Assy,lower 1 30626
9 14100 A HIRICAH & |Camshaft assy 1 64489
10 14711/182F [T Intake valve 2 66037
11 14721/182F  [HFA17) Exhaust valve 2 66039
12 14753/173F HFR138% N [Spring retainer, exhaust valve |2 66041
13 14755/173F =1 Valve spring 4 66043
14 14757/173F A1 %)E  [Spring seat, exhaust valve 2 66040
15 14751 /173F |#A13% % |Spring seat, intake valve 2 66038
16 14758 /173F <1 T0i0E Cap 2 66042
/= b R

17 14410 173F éﬂ\lﬁ%ﬁ B A4AC4l [Valve rocker assy 2 66048
18 14117 AN #E R | Adjusting washer 1 64469
19 11118/173F  |[Efi#He8x12  [Set ping8x12 1 66031

Page 6 de 11




2V78F-2

FTHRHFER [FHHFER
Fr 5 i Description # MG RN

E-7 i A% B B S8 55 CARBURETOR ASSY &INLET PIPE ASSY

1 17311 BRE Inlet pipe 1 64463
2 12254 RO Inlet gasket 2 64474
3 16142 i A Carburetor gasket 2 64473
4 16421 BEMHEIRLT  |Idle adjustment screw 1
5 16250 @R &%=k |Mixture chamber body 1
6 16251 EslliiN=4 Main nozzle 1
7 16254 EELil Main jet 1
8 16230 FraE Float 1 32679
9 16219 FTEEHYE  |Float chamber gasket 1 32680
10 16211 FTE Float chamber 1
11 16216 i‘i%‘%’:ﬁﬁl?mﬁﬂ Washer 2
12 16215 T EGMIRE] [Float chamber drain Screw 1
13 16213 JEERIRET Screw 1
14 16141 A AR Connecting block 1 64486
15 16331 BRI Choke 1
16 16332 RN E Choke stem 1
17 16312 R HE % E | Airproof washer 1
18 16311 ?EI‘WE%'J’% Throttle lever 1
19 16313 ﬁl‘i%‘?ﬁfﬁﬂ’%%ﬂ% Washer 1
20 GB/T16674.1 |45 M4 Screw M4 2 32508
21 16314 ﬁl‘]?’i%ﬂ%% Cover 1
22 16148 HRTT%  |Choke switch 7 64484
23 16280 WRITHEE Throttle unit 1
24 16422 TR L IRET [Spring, mixture adjustment 1
A screw
25 16425 TR LR EIRE] [Mixture adjustment screw 1
26 16330 BRI A Choke unit 1
27 16210 FTEAS Float chamber 1
28 16100 A 28 R Carburetor Assy 1 64460

Page 7 de 11




2V78F-2

THRHER [FHBHFZ
B 8= R Description ¥ E Fofr LR
29 16240 FTmEr4E  |Float needle 1 32681
30 17190 :;H“‘ii%é%iz'%%i;’é Bracket, air cleaner 64448
31 16143 ;%/Eiéﬁﬁ%@M6x1 Bolt M6x120 2 64397
32 17332 HREEEE  [gasket, inlet pipe 1 64440
33 GB/T16674.1 |#&:M8x50 Bolt M8x50 4 51056
34 16731 RIZESCFEN |Fuel pump support 1 64434
35 16735 FamZEEmE  |Outlet pipe, fuel pump 1 64445
36 16936 e | Clamp, pipel 3 32269
37 16937 s 11 Clamp, pipell 3 32688
38 16870 WIS [Fuel filter assy 1 64432
39 16734 FamE#EmE  |Inlet pipe, fuel pump 1 64444
40 16737 RMEESAEE  |Vacuum pipe, fuel pump 1 64446
41 16733 SRRHETS Yoy Washer, fuel pump 2 64472
42 GB/T16674.1 |iZt: M6x12 Screw M6x12 2 61014
43 16732 By | Washerl 1 60635
44 16700 TRIMIR BB Fuel pump Assy 1 64433
45 16738 Hpg 11 Washerll 1 60636
46 GB/T16674.1 [##4& M6x16 Bolt M6x16 1 63544
E-8 Z¥5 8 22 5 i AIR CLEANER ASSY
1 17131 U A Air cleaner housing 1 30635
2 17150 YRR R Clamp, air cleaner 4
3 17134 TEAIE KR [Metal cover 1 64492
4 GB/T16674.1 [iZ#:M6x25 Bolt M6x25 2 32690
5 17130 TR Filter element 1 30530
6 17111 IR Air cleaner cover 1 30532
7 17151 ab oS Bolt, air cleaner 2 64395
7 YRR K 64447
E-9 WA a4 MUFFLER C%EREC{F)
1 18100 T 75 3 L Muffler assy 1
2 GB/T6170 IZREM8 Nut M8 4 63549
3 12255 AR Exhaust pipe gasket 1 60594
4 18111 HAE Exhaust pipe 1 64437
5 GB/T16674.1 [iZ#:M8x16 Screw M8x16 4 63842

Page 8 de 11




2V78F-2

THRHER [FHBHFZ
F 5 5 x Description HE LG RN
6 18171/168F  [#M<A Gulp valve 1
1|2
18—
E-10 ##E = #] £4t REGULATING CONTROL SYSTEM
1 26420 W SR AN [Regulating board 1 64493
2 26341 T IR AT Pulling rod 1 64408
3 26363 S Back spring 1 64404
4 26336 BERG14AF I [Choke linkI 1 64406
5 26338 PR I42AT 1L [Choke linkII 1 64407
6 26362 HHE SRR |Lock bolt 1 64393
7 26331 W Regulating arm 1 64452
8 GB/T6177.1  |i&RME Nut M6 1 63905
9 GB/T16674.1 |i##:M8x16 Bolt M8x16 2 63842
10 26415 R T Regulating spring 1 64403
11 26364 i e 55 Fine regulating spring 1 64405
12 26430 FWAE Choke handle assy 1
13 26321/168F  |M#EEF48I%  [Clamp, regulating sway bar 1 68230
14 16148 BRI 56 Switch, choke 1 64484
15 26335 Kﬁ)ﬁu‘]ﬁﬂ%ﬁiﬂé Clamp, Choke linkII 1 64466
16 26334 B?ml‘jﬁﬂféﬁi% Clamp, Choke linkI 1 64465
17 26342 WENATHR  [Clamp, pulling rod 1 64467
18 26412 T Handle 1 64485
19 26413 S Bracket 1 64481

E-11 K&# 4 FLYWHEEL

1

[27500

IR

Flywheel

64462

Page 9 de 11




2V78F-2

THHFN [TEHRHFAR
F 5 2= R Description B R
20A kFE A1
2 27519 ik Washer, flywheel 1 64468
3 27515 kEIBEEEM20%2 |[Nut M20%2 1 64394
4 19722 KEE A Flywheel fan 1 64400
5 19724 WK E  [Flywheel board 1 64431
6 GB/T16674.1 [iZ{2M8x16 Bolt M8%16 3 63842
7 19710 A ER AL Fan hood assy 1 64501
8 19714 R Wind plate 1 64429
9 GB/T16674.1 |#M6x30 Bolt M6x30 2 61032
10 31250 aE T4 |Charging 1 64415
20AFEHLE T4H
&
9
12 GB/T6177 1 B REM6 Nut M6 4 63905
13 16733 KRy Fuel pump gasket 2 64472
14 GB/T16674.1 |#Z&M6%16 Bolt M6x16 2 63544
E-12 KL B 44 IGNITION COIL
1 34500 Aok T |Ignition coil assyl 1 64413
2 34400 Fo KBS Engine off 1 64500
3 34800 skzeE A 1T |Ignition coil assyll 1 64414
4 34911 k2R EXCLIZ | Stud 2 64391
i
5 GB/T16674.1 [iZ2M6%25 Bolt M6x25 2 32690
6 GB/T16674.1 |#EM6x12 Bolt M6x12 1 61014
E-13 &3 &R R GERMA)
1 35412 B Clamp ring 1
2 35413 TR E  [Gasket 1
3 27386 2 ) & A 55 Control front cover 1

Page 10 de 11




2V78F-2

FTHHER [EHFHER
F 5 2= R Description B R
4 27387 NS [Fixed mount 1
5 35411 RERIFR  |Key switch 1
6 35240 TR Safety 1
7 31112 R Diode 1
8 35341 s & Control rear cover 1
9 35345 G ERIEEE | Attachment bolt 1
10 28411 LR ORA AR Wire protector 1
11 28412 LR34 |Fixed mount 1
12 28413 P Spring 1
13 28414 LY ARIE  |Cap of protector 1
14 28410 Lk trdr#4ls |Protector assy 1
15 GB/T 818 + R IB4T [Bolt M3%12 2
M3x12
16 35411 e Key 1
i) B i A 60640
e,
!
E-148MEE CRIGSLHEF) I &%k H)
1 35412 R Ballast 1
2 GB/T 16674.1 |#EM6x12 Bolt M6x12 1 61014
— V78F
e an. || LA
i T e 3% AR . — o
§omEEs
— [(O=>
ooy, EE— ]
E-15 Jii7¢& EMBLEM
1 68129 ERsyliyea Model label 1
2 68223/168F  [=iE#frI=Ii4E |Emblem, maintenance of air 1
cleaner
3 68226 fafRb{e Emblem, tortoise and rabbit 1
4 68222 IENEE  [Emblem, adding oil 1
5 68228/168F %%*’i%ﬁ?ﬂ!ﬁ Emblem, Notice: CO 1
£
6 68227/168F FIFF RN 1
7 68225/168F  [LEAUkIMifE 2

Page 11 de 11




	Sheet2

